Lab Test report: 55,88% Reduction in NO produced by Green® fabric
Test de laboratorio: Reduccién de NO producida por el tejido Green® del 55,88%

TeSt Report . Test de |abora‘torlo Fraunhofer Institute for Surface

Engineering and Thin Films IST
Braunschweig (Germany), 12 August 2019

Determination of the photocatalytic air-cleaning
performance of SAULEDA fabrics towards nitric
oxide in a stirred tank reactor

Quotation-No.: Ne20190607-01

Specific test results: Specific test results:
SAULEDA - CEN/TS-1-1_1 Exemplary image of the test specimen:
SAULEDA
Time (min)

According to the results above the tested sample
SAULEDA

exhibits an intrinsic NO photocatalytic abatement rate kg of 10,84 m/h with ERCICIN N [OX T\ & eTo oy SR 1578

Table of test result in accordance with ISO 31-0:

55,88



